z MITSUBISHI
ELECTRIC

Industrial Sewing Machine

TECHICAL MANUAL

Attachment for Electronic Pattern Sewing Machine

Pneumatic Type Two Stage Clamp
Model MP-G10-K2

A180E602P01



FOR SAFE USE

Before the installation, operation, and inspection for this product, read the “FOR SAFE USE” and the
technical manuals carefully. Also read the other technical manuals, “Sewing Machine Head”, “Control
Unit” and “Operation Panel” describing some instructions, which are not in this manual, and use the

sewing machine properly.

SAFETY INDICATIONS

Indicates that incorrect handling may cause hazardous conditions, resulting

in medium or slight personal injury or physical damage. Note that CAUTION

& CAUTION level may lead to a serious consequence according to the circumstances.
Always follow the instructions of both levels because they are important to

personal safety.

CAUTION INDICATIONS

No. Caution indication Description
1 e ~N Precaution for sewing machine operation:
A Indicates that removing the safety and operating the sewing
% @D machine for some other purposes with power-on are prohibited.
% % % ® Please do not operate the sewing machine without
protective equipment such as a needle guard, an eye guard,

1 0'\. Eﬂ a belt cover or the others.
o ® Please turn off the power switch when threading, changing
Je . . L
(EH a needle and a bobbin, cleaning, and lubricating.
2 Caution for fingers injury:
é Indicates a possibility of fingers (hands) injury in a certain
condition.
3 Caution for squeezing fingers:
Z@k Indicates a possibility of squeezing fingers in a certain condition.




1. Features

The pneumatic type (left/right alternating) two-stage clamp separates the pressing operation into the
left and right sides. As each side can be operated with individual foot switches, this is suitable for
stitching two parts together. Usage methods can be changed to suit the purpose and make setup of the
stitching material more efficient. These methods include setting the left/right clamp operation order or

canceling the operation order and pressing with the side for which the foot switch is ON.

2. Specifications

Name : MP-G10-K2 (pneumatic type two stage clamp)
Applicable model: : PLK-G1010
Sewing area : 100 (X) mm X 100 (Y) mm (same as PLK-1010)
Clamp UP position : 30 mm
Use foot switch (2-pedal) normally provided with the
Pressing operation electronic sewing machine and expansion foot
switch (1-pedal)
Drive source air Primary side : 0.5MPa (5 kg/cmz) or more
pressure Secondary side: | : 0.4MPa (4 kglcm?)

& CAUTION

Trouble such as operation errors could occur if the secondary pressure is set too high.
Use within the range of 0.4 MPa (4 kg/cm?).




3. Configuration

% The Fig. numbers in the drawing correspond to the part numbers given in the following explanations.

3.1 Clamp mechanism




3.1 Clamp mechanism (Parts list)

Fig M &h 22 Description =
No. Parts No. Amt. Req.
101 M91055020 |ByhYT7TY¥M %Y M4X4 Screw M4X4 4
102 | MH10A0352 [(h7— Collar 2
103 | M90519050 [F4AYTyv% Nylon washer 4
104 M91109002 |t7%Y" 11/64(40)X7 Screw 11/64(40)X7 2
105 | M90421050 [#'h'% 4 Washer 4 2
106 | MH10K0950 |Ln'—(S2L) Lever (S2L) 1
107 | MH10K1950 [Li—(S1) Lever (S1) 2
108 | M90538060 |F94iLE" (L) Knuckle pin (L) 1
109 | ME10P0434 (1794 Air cylinder 2
110 | ME10P0352 |h7— Collar 2
111 M93004021 |ByhYT7+YFEK ILE M3X5 Socket bolt M3X5 4
112 | MH10A0308 |##14%'1 Clamp bracket 1
113 | MH10K0601 [V 4 M)vir44 Cylinder bracket 1
114 M94002017 [t774Yyb M4X8 Safety socket bolt M4X8 4
115 M90555060 |tV Pin 1
116 | M90548060 |Fv4IEU(R) Knuckle pin (R) 1
117 | MH10K2950 [Ln'—(S2R) Lever (S2R) 1
118 M90822060 |tV Pin 1
119 M90804003 |[TIE74Y" 1/8(44)X4 Screw 1/8(44)X4 4
120 | M94003017 |[t774Yryk M3X6 Safety socket bolt M3X6 2
121 | MH10A4477 |Abyiy Stopper 2
122 | M94008070 |A—7Y7T—7 Roller retainer 4
123 | M94019017 [t774V4ryb M4X14 Safety socket bolt M4X14 6
124 | MH10A2957 [AH%I374L—-A Fixed race 2
125 | MH10A3957 [#H#I4F")L—-2 Movable race 2
126 | MH10A4957 ([#%I3T7M1L—-2A Fixed race 1
127 | MH10K0308 |#H#Ir)YhM4(L) Clamp foot (L) 1
128 | MH10K1308 [#%#I1M)Y7{4(R) Clamp foot (R) 1
129 | M95005017 [t774Y4ryk M5X10 Safety socket bolt M5X10 4
130 | M94005022 |RyAYT7FHYFRAVE L M4X8 Bolt M4X8 4
131 M90422050 [A%'h'# 4 Washer 4 6
132 M94041021 |Byh)7 Y%K 4UK Lt M4AX6 Bolt M4X6 2
133 | MH10A0196 |{F% A1% Guide plate 2
134 | MH10K0105 [#4I(L) Clamp frame (L) 1
135 | MH10K1105 [#%I(R) Clamp frame (R) 1




3.2 Pneumatic pressure control unit

202

201

209

3.3 Accessories




3.2 Pneumatic pressure control unit (Parts list)

Fig B&aI—k o =
&h 22 Description
No. Parts No. Amt. Req.
201 | MB61A5601 [T Uy A UMYT44 Valve mounting plate 1
202 M91066004 |SW-PW 7°7v{FA %" M4X25 Screw M4X25 4
203 | MB10S0599 (T vy A V9347 Solenoid valve assy 1
204 | M90511050 [#'h'% 5 Washer 5 2
205 | M95003017 |77y M5X8 Safety socket bolt M5X8 2
206 | MB10B0508 |[t9Y'57 vtuh357(A) Cable assy (A) 1
207 | MH10K0508 |t9Y'57 vt 9357 (B) Cable assy (B) 1
208 | MA30A0964 |L¥'1—% Reducer 4
209 | MB10K0567 |I7F1—-7"9347(A) Air tube assy (A) 1
210 | MB10K1567 |17F1—7%9347(B) Air tube assy (B) 1
211 | MB10K2567 |17F1—7"4347(C) Air tube assy (C) 1
212 | MB10K3567 |I7F1-7"9347(D) Air tube assy (D) 1
213 M91035089 |#1LuY Muffler 2
214 | MB20P1567 |17F1-7" Air tube 1
215 | ME40A0963 [74L4L% 1b—4% Filter regulator 1
216 | MA20A8571 |L i3 49F9%' T L-type quick joint 3
3.3 Accessories (Parts list)

F1g AR~ an £ Description =
No. Parts No. Amt. Req.
301 MFO06A1620 |1 ¥aRyh44 Cord tie 4
302 | M94007099 (+40v9Yy7° 6 Nylon clip 6 1
303 M91054004 [SW-PW 7°334FA'%Y" M4X8 Screw M4X8 2
304 | MB60A1620 [+40v%9Yy7" 8 Nylon clip 8 1
305 M90409041 [YIE92Y 4.5X20 Wooden screw 4.5X20 2
306 | MH10K0691 |ny¥y Clamp pad 2
307 | MH10K1691 [Nyt Clamp pad 4
308 | ME10P0691 |ny¥y Pad 1
309 | MB10X0742 |74 Cap 1
310 M95018021 |ByAY7+YFK Lk M4X8 Bolt M4X8 4
311 M91010089 |Ovh4Yiryhk Socket 1
312 | MA30A0571 |7U49F9%'T Quick joint 1
313 | MS06A0567 |17F1-7 Air tube 1
314 | MH10KOFSW [79FR19F Foot switch 1




4. Setup procedures

Iways make sure that the power is OFF before starting setting work.

A CAUTION
A

4.1 Installing the clamp drive mechanism

(1) Remove the four screws on the Y axis movement race side fixing the clamp base (Fig. No.112) and
the two screws on the axis support side, and remove the magnetic clamp mechanism mounted as
a standard on the sewing machine.

(2) Using the screws removed above, install this pneumatic clamp mechanism following the above step
in reverse. Make sure that the clamp is not inclined at this time.

(3) If there is no need to reinstall the magnetic clamp mounted as a standard on the sewing machine
after changing to the pneumatic type clamp, it is recommended to remove the drive mechanism
parts in the sewing machine head.

To remove these parts, refer to the part catalog P-246 for the PLK-G1010 sewing machine unit, and
remove the parts including Fig. No. H130 pin E, and Fig. No. H120 presser plate shown in the
catalog. Use the parts Fig.N0.308, 309, and 310 enclosed with this attachment as a cover.

4.2 Installing the pneumatic pressure control related parts

(1) The regulator and solenoid valve assembly configured of Fig. No. 201, etc., are fixed to the bottom
of the sewing machine table with the enclosed Fig. No. 305 wood screws (two screws).

(2) Align the piping symbols of the Fig. No. 209, 210, 211 and 212 air tubes (¢4) with ports A to D on
the pneumatic two stage clamp's Fig. No. 109 air cylinder, and insert the tubes.

(3) Pass the air tubes through the notched section on the side of the sewing machine unit's motor cover,
and lead the tubes to the bottom of the table from the square hole on the table.

(4) Align the air tubes led out above with the ports A to D of the solenoid valve installed in step (1), and
insert the tubes.

(5) Bind the air tubes appropriately with the enclosed Fig. No. 301 Cord ties.

4.3 Connecting the switches and cables

(1) Remove the cover for the connector panel on the back of the sewing machine.

(2) Disconnect the cable connected to CON13 (FU) on the solenoid PCB. This cable is not used after
this attachment is mounted. Fix it where it will not obstruct the other electric parts.

(3) Lead out the Fig. No. 206 and 207 cables connected to the solenoid valve from the slot on the back
of the sewing machine table, pass through the cord bushing on the connector panel, and lead in to
the solenoid PCB side.

(4) Insert the Fig. No. 206 cable connector to CON13 (FU) on the PCB from where the cable was
disconnected above.

(5) Insert the Fig. No. 207 cable connector to CON15 (OP1) on the PCB.

(6) Connect the Fig. No. 314 foot switch (1-pedal) cable to the connector (12P) on the head of the
sewing machine. The green lead wire is the grounding wire. Connect this wire to the sewing
machine bed.

(7) This completes the connection of the wiring. Check the connection with the following table, and
then securely install the cover removed from the connector panel.



4 .4 Installing the system software

_ & CAUTION

Signal name Connection
Work holder input 1 CON H - ® on control unit Red
o : oo
£= (12) (foot switch already connected)
2 .
X oV CON H - ® on control unit White
§_ (foot switch already connected)
£l « Work holder input 2 Sewing machine head Whitg/
p O
2 (IF) Connector (12P) - D
%) oV Sewing machine head Black
L Connector (12P) - @
< Sewing machine head solenoid PCB _ Solenoid
8 S +24V White valve
NE CON13 (FU)-®@
>
%—, 3 Work holder ouput 1 Sewing machine head solenoid PCB
|3 Black
3 S (04) CON13 (FU)-@
3| @ Sewing machine head solenoid PCB _ Solenoid
58 +24V White , valve
3 E CON15 (OP1)-®
%‘, g Work holder output 2 Sewing machine head solenoid PCB
el Black
o (OC) CON15 (OP1) -

Always install the setting disk for the pneumatic type clamp.

If the sewing machine is operated with the magnetic clamp settings, faults could occur.

(1) Installing the System Software

@ While holding down the [F] key on the front panel of the control box, turn the machine power ON.

(Keep pushing [F] key until red LED on the front panel is turned on.)
@ [Model and language set function] screen is displayed.

@ Press the :@ . Select the on the language set function screen then, press

the J

T
@ Press the ﬂ . Select the IDIDKE l on the model set function screen

the J

® Press the ‘J to determine the settings.

® After [INITIALIZES SET VALUE] message is displayed, press the ‘J

This completes installing the system software. Turn off the power switch once.

then, press




(2) Points changed in setting details

The settings will be changed as shown below when the above setting desk is installed.

Mode Function | G4910k2 | G1010 Remarks
name
Clamp FN 2 1 Setting for valid number of clamp
Input/output 04 66H 33 Set this when changing from the magnetic
setting clamp to the pneumatic clamp.
Input/output 05 66H 33 Set this when changing from the magnetic
setting clamp to the pneumatic clamp.

4.5 Setting the clamp priority order

As the default, the left/right work clamp is set to operate randomly when the foot switch is turned ON.

To use this attachment so that the left clamp is lowered and then the right clamp is lowered, change the

settings with the following procedures after installing the system software.

When this method is set, the operation will start with the left clamp, so turn the left clamp foot switch
(2-pedal) [black] side ON. If the right clamp foot switch (1-pedal) is turned ON, neither the left nor right
clamp will operate.

(1) Press the

(2) Press the

(3) Press the

Prograrm

on the standard screen to open the MENU mode.

in the menu icon. The Program Mode [Mode Selection] screen is displayed.

| amp

(4) The program Mode [Set Selection] is displayed.

(5) Set the clamp priority order. Press the

(6) Change the priority order invalid display

the

A

(7) Press the

X

on the screen.

on the screen to valid

[Priority of clamp mode].

, and the press

(8) Then screen return to the [Mode Selection]. Press the a .

This completes the setting of the [clamp priority order].




5. Operation

5.1 Confirming operation

(1) Turn the sewing machine power switch ON.
(2) Confirm that the left and right work clamps lower when the foot switch (2-pedal) [Black] side and the
expanded foot switch (1-pedal) are turned ON, and rise when the switches are turned ON again.

(3) Lower the left and right work clamps, and press % on the operation panel. Return to home will
start.

(4) Next, check that the positional relation of the clamp and needle hole center is at the scale shown in
the drawing. If the positions are deviated, refer to the PLK-G1010 Sewing Machine Head version
instruction manual and adjust the home.

148

74

|
(o oo o[c 00 o)
': _ _ _ _ ™\
. 1 Machine
O home
8 |
© |
(@)]
™~
g e b
)]
£
)
S
— 00
©
. - - - - S
ko o ][ o OJ
|

100(Sewing area)

143

5.2 Stitching test

(1) Select the stitching pattern. (Refer to the PLK-G1010 Sewing Machine Head version instruction
manual.)

(2) Press the [Black] side on the 2-pedal foot switch and the 1-pedal foot switch, and lower the left
and right work clamps. Next, press the [Gray] side on the foot switch to rotate the sewing
machine and start stitching. (Stitching will not start unless the left and right work clamps are
lowered.)

(3) When stitching is completed, the sewing machine will automatically return to home, and the
clamps will rise.



S MITSUBISHI ELECTRIC CORPORATION

FACTORY AUTOMATION SYSTEM GROUP
2-7-3, Marunouchi Chiyoda-ku Tokyo 100-8310, Japan

Fax : +81-3-3218-6821

New publication, effective SEP.2008 Contents subject to change without notice




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee575284e8e9ad88d2891cf76845370524d6253537030028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f0030028fd94e9b8bbe7f6e89816c425d4c51655b574f533002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c9069752865bc9ad854c18cea76845370524d521753703002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f300290194e9b8a2d5b9a89816c425d4c51655b57578b3002>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




